Fromm A431

Manual Combination Tool for steel strap
10.0 – 19.0 mm x 0.38 – 0.63 mm
Item No.: 004200
Manufacturer-No.: A431
GTIN / Warehouse Barcode: G00420001

0
The following items are included
Cutting jaw
Cutting jaw
Item No.: 004941
Manufacturer-No.: A48.1103
Notching knife (16 mm)
Notching knife (16 mm)
Item No.: 004943
Manufacturer-No.: A48.1107
Jaw pin
Jaw pin
Item No.: 004944
Manufacturer-No.: A48.1109
Front toggle link
Front toggle link
Item No.: 004945
Manufacturer-No.: A48.1110
Lever bolt
Lever bolt
Item No.: 004946
Manufacturer-No.: A48.1111
Rod bar bolt
Rod bar bolt
Item No.: 004948
Manufacturer-No.: A48.1113
Side plate
Side plate
Item No.: 004949
Manufacturer-No.: A48.1114
Spacer bush
Spacer bush
Item No.: 004950
Manufacturer-No.: A48.1115
Side plate
Side plate
Item No.: 004951
Manufacturer-No.: A48.1116
Spacer bush
Spacer bush
Item No.: 004952
Manufacturer-No.: A48.1117
Cutter (16 mm)
Cutter (16 mm)
Item No.: 004958
Manufacturer-No.: A48.1126
Cutter jack
Cutter jack
Item No.: 004959
Manufacturer-No.: A48.1128
Connection plate
Connection plate
Item No.: 004960
Manufacturer-No.: A48.1129
Stop bolt
Stop bolt
Item No.: 004961
Manufacturer-No.: A48.1130
Jaw guide
Jaw guide
Item No.: 004962
Manufacturer-No.: A48.1131
Cover plate
Cover plate
Item No.: 004963
Manufacturer-No.: A48.1132
Tong guide
Tong guide
Item No.: 004964
Manufacturer-No.: A48.1133
Connection plate
Connection plate
Item No.: 004965
Manufacturer-No.: A48.1134
Slide plate
Slide plate
Item No.: 004968
Manufacturer-No.: A48.1213
Tensioning wheel
Tensioning wheel
Item No.: 004973
Manufacturer-No.: A48.1221
Screw, M6 x 20
Screw, M6 x 20
Item No.: 005117
Manufacturer-No.: N1.1106
Screw, M5 x 8
Screw, M5 x 8
Item No.: 005119
Manufacturer-No.: N1.1110
Screw, M6 x 35
Screw, M6 x 35
Item No.: 005138
Manufacturer-No.: N1.1170
Screw, M5 x 25
Screw, M5 x 25
Item No.: 005153
Manufacturer-No.: N1.1208
Hexagon screw, M5 x 14
Hexagon screw, M5 x 14
Item No.: 005159
Manufacturer-No.: N1.1539
Countersunk screw, M5 x 25
Countersunk screw, M5 x 25
Item No.: 005185
Manufacturer-No.: N1.2105
Countersunk screw, M5 x 12
Countersunk screw, M5 x 12
Item No.: 005194
Manufacturer-No.: N1.2135
Countersunk screw, M5 x 8
Countersunk screw, M5 x 8
Item No.: 005195
Manufacturer-No.: N1.2136
Socket set screw, M5 x 6
Socket set screw, M5 x 6
Item No.: 005200
Manufacturer-No.: N1.3106
Hexagon nut, M5
Hexagon nut, M5
Item No.: 005212
Manufacturer-No.: N1.5103
Retaining nut M5
Retaining nut M5
Item No.: 005218
Manufacturer-No.: N1.5302
Spring lock washer, M5
Spring lock washer, M5
Item No.: 005241
Manufacturer-No.: N1.6207
Security ring E10
Security ring E10
Item No.: 005270
Manufacturer-No.: N2.1119
Parallel pin, 5 M6 x 16
Parallel pin, 5 M6 x 16
Item No.: 005289
Manufacturer-No.: N2.2102
Parallel pin, 5 M6 x 10
Parallel pin, 5 M6 x 10
Item No.: 005302
Manufacturer-No.: N2.2129
Woodruff key, 4 x 6.5 x 15.72
Woodruff key, 4 x 6.5 x 15.72
Item No.: 005351
Manufacturer-No.: N2.3201
Hammer head bolt
Hammer head bolt
Item No.: 005357
Manufacturer-No.: N2.4902
Pressure spring, 0.45 x 3,9 x 7
Pressure spring, 0.45 x 3,9 x 7
Item No.: 005370
Manufacturer-No.: N2.5154
Needle bearing
Needle bearing
Item No.: 005452
Manufacturer-No.: N3.2315
Needle bearing
Needle bearing
Item No.: 005453
Manufacturer-No.: N3.2316
Grip ball
Grip ball
Item No.: 005497
Manufacturer-No.: N4.1112
Adhesive label
Adhesive label
Item No.: 005516
Manufacturer-No.: N41.9128
Disk
Disk
Item No.: 005826
Manufacturer-No.: A43.1207
Pressure spring
Pressure spring
Item No.: 005909
Manufacturer-No.: N2.5200
Feedwheel
Feedwheel
Item No.: 006042
Manufacturer-No.: A43.1211
Sealing body
Sealing body
Item No.: 006043
Manufacturer-No.: A43.1108
Locking pawl
Locking pawl
Item No.: 006044
Manufacturer-No.: A43.1209
Cover plate
Cover plate
Item No.: 006045
Manufacturer-No.: A43.1105
Lifting handle
Lifting handle
Item No.: 006046
Manufacturer-No.: A43.1202
Jaw Assembly
Jaw Assembly
Item No.: 006589
Manufacturer-No.: A43.0103
Gear Wheel
Gear Wheel
Item No.: 006590
Manufacturer-No.: A43.1101
Piston rod
Piston rod
Item No.: 006591
Manufacturer-No.: A43.1102
Supporting Plate
Supporting Plate
Item No.: 006592
Manufacturer-No.: A43.1104
Sealing shaft
Sealing shaft
Item No.: 006593
Manufacturer-No.: A43.1106
Sealing handle
Sealing handle
Item No.: 006594
Manufacturer-No.: A43.1107
Sealing body
Sealing body
Item No.: 006595
Manufacturer-No.: A43.1110
Connector plate
Connector plate
Item No.: 006596
Manufacturer-No.: A43.1201
Lifting handle
Lifting handle
Item No.: 006597
Manufacturer-No.: A43.1203
Tensioning shaft
Tensioning shaft
Item No.: 006598
Manufacturer-No.: A43.1204
Lifting handle
Lifting handle
Item No.: 006599
Manufacturer-No.: A43.1205
Tension handle
Tension handle
Item No.: 006600
Manufacturer-No.: A43.1206
Intermediate washer
Intermediate washer
Item No.: 006601
Manufacturer-No.: A43.1208
Locking pawl
Locking pawl
Item No.: 006602
Manufacturer-No.: A43.1212
Countersunk Screw
Countersunk Screw
Item No.: 006603
Manufacturer-No.: N1.2124
Spring lock washer, M5
Spring lock washer, M5
Item No.: 006604
Manufacturer-No.: N1.6307
Spring lock washer, M5
Spring lock washer, M5
Item No.: 006605
Manufacturer-No.: N1.6402
Parallel pin, 5 M6 x 10
Parallel pin, 5 M6 x 10
Item No.: 006606
Manufacturer-No.: N2.2130
Inner Raceway
Inner Raceway
Item No.: 006607
Manufacturer-No.: N3.2403
Label
Label
Item No.: 006608
Manufacturer-No.: N4.9134
N7.1102
N7.1102
Item No.: 006609
Manufacturer-No.: N7.1102
Bush
Bush
Item No.: 006610
Manufacturer-No.: N7.1103
Security ring
Security ring
Item No.: 006870
Manufacturer-No.: N2.1122
Menu
The menu is being loaded...
Recently Viewed Items
Fromm A431
Fromm A431
Item No.: 004200
Manufacturer-No.: A431
This website uses cookies to offer you the best possible service. If you continue to use the website, you agree. All information about cookies can be found in our privacy policy .